

| BRONX fb              |                  |
|-----------------------|------------------|
| Roll Width            | 140 cm (+/-2%)   |
| Roll Length (average) | 45 / 50 m        |
| Composition Surface   | 100% Polyester   |
| Composition Base      | 100% Polyester   |
| Weight   Thickness    | 615 g/lm (+/-2%) |

### Technical Performance - According to DIN EN 14465:2006 - Upholstery Fabrics

| Test                     | Method            | Warp           | Weft          |
|--------------------------|-------------------|----------------|---------------|
| Tensile Strength         | EN ISO 13934-1    | 1796 N   45,5% | 772 N   24,4% |
| Tear Growth Resistance   | EN ISO 13937-3    | 72,3 N         | 61,0 N        |
| Seam Slippage Resistance | EN ISO 13936-2    | 1,8 mm         | 1,5 mm        |
| Abrasion Test            | EN ISO 12947-1, 2 | > 90.000       |               |
| Pilling                  | EN ISO 12945-2    | 4-5            |               |
| Fastness to Light        | EN ISO 105-B02    | 4-5            |               |
| Fastness to Rubbing      | EN ISO 105-X12    | Dry: 4-5       | Wet: 4-5      |



Fire proof norm:

Flame resistance BS 5852 Cigarette Test - **PASS**

Flame resistance EN 1021-1 Cigarette Test - **PASS**

#### Clean and Care Recommendations:

- To remove dust use a vacuum cleaner.
- Any stain, spills or soiling should be cleaned up promptly with a neutral soap solution using a cloth in smooth circular movements.
- We do not accept responsibility for any damage resulting from inappropriate use, chemical cleaning or additional impregnation.



The analytical results are referred only to the sample tested.